

TEST REPORT



Product name:

Label

**Model and
Specification:**

ZR-PBML-5S

Applicant:

**ZHONGRUI GREEN ENERGY
TECHNOLOGY (SHENZHEN) CO. LTD**

Factory:

**Rui Zhi Xin Neng Yuan (Huizhou) Co.,
Ltd.**

Guangdong Tsaint Hi-tech Co., Ltd.

TEST REPORT	
ISO 4892-3:2016 Plastics—Methods of exposure to laboratory light sources—Part 3: Fluorescent UV lamps.	
Report Number	TSGK-2023-0863-R
Date of issue	Mar. 23, 2023
Total number of pages	9 pages
Name of Testing Laboratory preparing the Report	Guangdong Tsaint Hi-tech Co., Ltd. -1/F, 1/F, Property 1, area B, No.10, Lelin Road, Tongyi Industrial Park, Guzhen, Zhongshan, Guangdong, China
Applicant's name	ZHONGRUI GREEN ENERGY TECHNOLOGY (SHENZHEN) CO. LTD
Address	706, PLANT NO. 2, AMBO TECHNOLOGY BAOLONG FACTORY, NO.2 BAOLONG 4TH ROAD, BAOLONG COMMUNITY, BAOLONG STREET, LONGGANG DISTRICT, SHENZHEN, CHINA
Test specification:	
Standard	ISO 4892-3:2016
Test procedure	--
Non-standard test method	N/A
Test Report Form No	--
Test Report Form(s) Originator	Tsaint Hi-tech
Master TRF	--
General disclaimer:	
The test results presented in this report relate only to the object tested.	
This report shall not be reproduced, except in full, without the written approval of the Issuing Testing Laboratory. The authenticity of this Test Report and its contents can be verified by contacting the Testing Laboratory for this Test Report.	